Report No: SSP25070380-1E

FCC ID: 2BRLF-GYBERWIFI1

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)

NVNT a 5745 Antl 71.15 1.48 5.56
NVNT a 5785 Antl 62.41 2.05 5.52
NVNT a 5825 Antl 76.69 1.15 5.52
NVNT a 5745 Ant2 49.86 3.02 5.56
NVNT a 5785 Ant2 58.63 2.32 5.56
NVNT a 5825 Ant2 57.1 2.43 5.52
NVNT n20 5745 Antl 58.89 2.3 5.92
NVNT n20 5785 Antl 57.09 2.43 5.92
NVNT n20 5825 Antl 60.65 2.17 5.95
NVNT n20 5745 Ant2 58.74 231 5.95
NVNT n20 5785 Ant2 49.27 3.07 5.95
NVNT n20 5825 Ant2 58.74 231 5.95
NVNT n40 5755 Antl 55.56 2.55 10

NVNT n40 5795 Antl 61.96 2.08 9.9

NVNT n40 5755 Ant2 48.08 3.18 10

NVNT n40 5795 Ant2 58.72 231 9.9

NVNT ac20 5745 Antl 50 3.01 5.81
NVNT ac20 5785 Antl 54.26 2.66 5.81
NVNT ac20 5825 Antl 70.2 1.54 5.81
NVNT ac20 5745 Ant2 75.77 1.21 5.81
NVNT ac20 5785 Ant2 51.49 2.88 5.78
NVNT ac20 5825 Ant2 70.2 1.54 5.81
NVNT ac40 5755 Antl 47.51 3.23 9.52
NVNT ac40 5795 Antl 62.65 2.03 9.62
NVNT ac40 5755 Ant2 41.94 3.77 9.62
NVNT ac40 5795 Ant2 51.23 29 9.62
NVNT ac80 5775 Antl 38.1 4.19 13.89
NVNT ac80 5775 Ant2 53.33 2.73 13.89
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Report No: SSP25070380-1E

FCC ID: 2BRLF-GYBERWIFI1

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl 10.71 1.48 12.19 30 Pass
NVNT a 5785 Antl 9.15 2.05 11.2 30 Pass
NVNT a 5825 Antl 9.89 1.15 11.04 30 Pass
NVNT a 5745 Ant2 8.94 3.02 11.96 30 Pass
NVNT a 5785 Ant2 9.75 2.32 12.07 30 Pass
NVNT a 5825 Ant2 10.7 2.43 13.13 30 Pass
NVNT n20 5745 Antl 10.58 2.3 12.88 30 Pass
NVNT n20 5785 Antl 9.36 2.43 11.79 30 Pass
NVNT n20 5825 Antl 9.69 2.17 11.86 30 Pass
NVNT n20 5745 Ant2 8.49 2.31 10.8 30 Pass
NVNT n20 5785 Ant2 9.42 3.07 12.49 30 Pass
NVNT n20 5825 Ant2 10.19 2.31 12.5 30 Pass
NVNT n20 5745 MIMO - - 14.97 30 Pass
NVNT n20 5785 MIMO - - 15.16 30 Pass
NVNT n20 5825 MIMO - - 15.2 30 Pass
NVNT n40 5755 Antl 10.16 2.55 12.71 30 Pass
NVNT n40 5795 Antl 8.23 2.08 10.31 30 Pass
NVNT n40 5755 Ant2 8.45 3.18 11.63 30 Pass
NVNT n40 5795 Ant2 9.23 231 11.54 30 Pass
NVNT n40 5755 MIMO - - 15.21 30 Pass
NVNT n40 5795 MIMO - - 13.98 30 Pass
NVNT ac20 5745 Antl 10.57 3.01 13.58 30 Pass
NVNT ac20 5785 Antl 8.78 2.66 11.44 30 Pass
NVNT ac20 5825 Antl 9.79 1.54 11.33 30 Pass
NVNT ac20 5745 Ant2 8.65 1.21 9.86 30 Pass
NVNT ac20 5785 Ant2 9.36 2.88 12.24 30 Pass
NVNT ac20 5825 Ant2 10.32 1.54 11.86 30 Pass
NVNT ac20 5745 MIMO - - 15.12 30 Pass
NVNT ac20 5785 MIMO - - 14.87 30 Pass
NVNT ac20 5825 MIMO - - 14.61 30 Pass
NVNT ac40 5755 Antl 10.02 3.23 13.25 30 Pass
NVNT ac40 5795 Antl 8.96 2.03 10.99 30 Pass
NVNT ac40 5755 Ant2 8.79 3.77 12.56 30 Pass
NVNT ac40 5795 Ant2 9.44 29 12.34 30 Pass
NVNT ac40 5755 MIMO - - 15.93 30 Pass
NVNT ac40 5795 MIMO - - 14.73 30 Pass
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NVNT ac80 5775 Antl 10.09 4.19 14.28 30 Pass
NVNT ac80 5775 Ant2 9.43 2.73 12.16 30 Pass
NVNT ac80 5775 MIMO - - 16.36 30 Pass

Note 1: Total power=Conducted power + Duty factor; MIMO Power=ANT1 Power+ANT2 Power
Note 2: Note 2: Antenna Gain: ANT1: 2.34dBi, ANT2: 2.11dBi, Sum: 5.35dBi.
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| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [05:47:37 PMAug 07, 2025
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.8 dB
Ref 23.80 dBm

Center Freq
6.745000000 GHz

Center 5.745 GHz

Res BW 1 MHz #VBW 3 MHz oo Step

Auto Man

Channel Power Power Spectral Density

10.71 dBm /20 MHz -62.30 dBm /Hz

IMSG STATUS

Power NVNT a 5745MHz Antl

| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [05:52:25 PMAug 07, 2025
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.8 dB
Ref 23.80 dBm

Center Freq
6.785000000 GHz

Center 5.785 GHz
#Res BW 1 MHz #/BW 3 MHz

Channel Power Power Spectral Density
Freq Offset

9.15 dBm /20 MHz -63.86 dBm /Hz 0 Hz

IMSG STATUS

Power NVNT a 5785MHz Antl
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| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [05:56:53 PMAug 07, 2025
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.7 dB
Ref 23.79 dBm

Center Freq
6.826000000 GHz

Center 5.825 GHz

Res BW 1 MHz #VBW 3 MHz oo Step

Auto Man

Channel Power Power Spectral Density

9.89 dBm /20 MHz -63.12 dBm /Hz

IMSG STATUS

Power NVNT a 5825MHz Antl

| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [05:49:37 PMAug 07, 2025
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center Freq
6.745000000 GHz

Center 5.745 GHz
#Res BW 1 MHz #/BW 3 MHz

Channel Power Power Spectral Density
Freq Offset

8.94 dBm /20 MHz -64.07 dBm /Hz 0 Hz

IMSG STATUS

Power NVNT a 5745MHz Ant2
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| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [05:54:18 PMAug 07, 2025
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center Freq
6.785000000 GHz

Center 5.785 GHz

Res BW 1 MHz #VBW 3 MHz oo Step

Auto Man

Channel Power Power Spectral Density

9.75 dBm /20 MHz -63.26 dBm /Hz

IMSG STATUS

Power NVNT a 5785MHz Ant2

| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [05:58:32 PMAug 07, 2025
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.83 dB
Ref 23.83 dBm

Center Freq
6.826000000 GHz

Center 5.825 GHz
#Res BW 1 MHz #/BW 3 MHz

Channel Power Power Spectral Density
Freq Offset

10.70 dBm /20 MHz -62.31 dBm /Hz 0 Hz

IMSG STATUS

Power NVNT a 5825MHz Ant2



Report No: SSP25070380-1E FCC ID: 2BRLF-GYBERWIFI1

| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [06:01:20 PMAug 07, 2025
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.8 dB
Ref 23.80 dBm

Center Freq
6.745000000 GHz

Center 5.745 GHz

Res BW 1 MHz #VBW 3 MHz oo Step

Auto Man

Channel Power Power Spectral Density

10.58 dBm /20 MHz -62.43 dBm /Hz

IMSG STATUS

Power NVNT n20 5745MHz Antl

| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [06:07:00 PMAug 07, 2025
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.8 dB
Ref 23.80 dBm

Center Freq
6.785000000 GHz

Center 5.785 GHz
#Res BW 1 MHz #/BW 3 MHz

Channel Power Power Spectral Density
Freq Offset

9.36 dBm /20 MHz -63.65 dBm /Hz 0 Hz

IMSG STATUS

Power NVNT n20 5785MHz Antl
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| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [06:16:46 PMAug 07, 2025
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.7 dB
Ref 23.79 dBm

Center Freq
6.826000000 GHz

Center 5.825 GHz

Res BW 1 MHz #VBW 3 MHz oo Step

Auto Man

Channel Power Power Spectral Density

9.69 dBm /20 MHz -63.32 dBm /Hz

IMSG STATUS

Power NVNT n20 5825MHz Ant1

| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [06:04:30 PMAug 07, 2025
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center Freq
6.745000000 GHz

Center 5.745 GHz
#Res BW 1 MHz #/BW 3 MHz

Channel Power Power Spectral Density
Freq Offset

8.49 dBm /20 MHz -64.52 dBm /Hz 0 Hz

IMSG STATUS

Power NVNT n20 5745MHz Ant2
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| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [06:08:56 PMAug 07, 2025
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center Freq
6.785000000 GHz

Center 5.785 GHz

Res BW 1 MHz #VBW 3 MHz oo Step

Auto Man

Channel Power Power Spectral Density

9.42 dBm /20 MHz -63.59 dBm /Hz

IMSG STATUS

Power NVNT n20 5785MHz Ant2

| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [06:18:23 PMAug 07, 2025
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.83 dB
Ref 23.83 dBm

Center Freq
6.826000000 GHz

Center 5.825 GHz
#Res BW 1 MHz #/BW 3 MHz

Channel Power Power Spectral Density
Freq Offset

10.19 dBm /20 MHz -62.82 dBm /Hz 0 Hz

IMSG STATUS

Power NVNT n20 5825MHz Ant2
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| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [06:47:41 PMAug 07, 2025
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.81 dB
Ref 23.81 dBm

Center Freq
6.756000000 GHz

Center 5.755 GHz

Res BW 1 MHz #VBW 3 MHz i d

Auto Man

Channel Power Power Spectral Density

10.16 dBm /40 MHz -65.86 dBm /Hz

IMSG STATUS

Power NVNT n40 5755MHz Antl

| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [06:53:25 PMAug 07, 2025
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.7 dB
Ref 23.79 dBm

Center Freq
6.795000000 GHz

Center 5.795 GHz
#Res BW 1 MHz #/BW 3 MHz

Channel Power Power Spectral Density
Freq Offset

8.23 dBm /40 MHz -67.79 dBm /Hz 0 Hz

IMSG STATUS

Power NVNT n40 5795MHz Antl
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| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [06:50:42 PMAug 07, 2025
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.87 dB
Ref 23.87 dBm

Center Freq
6.756000000 GHz

Center 5.755 GHz

Res BW 1 MHz #VBW 3 MHz i d

Auto Man

Channel Power Power Spectral Density

8.45 dBm /40 MHz -67.57 dBm /Hz

IMSG STATUS

Power NVNT n40 5755MHz Ant2

| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [06:55:06 PMAug 07, 2025
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.84 dB
Ref 23.84 dBm

Center Freq
6.795000000 GHz

Center 5.795 GHz
#Res BW 1 MHz #/BW 3 MHz

Channel Power Power Spectral Density
Freq Offset

9.23 dBm /40 MHz -66.79 dBm /Hz 0 Hz

IMSG STATUS

Power NVNT n40 5795MHz Ant2
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| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [06:21:35 PMAug 07, 2025
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.8 dB
Ref 23.80 dBm

Center Freq
6.745000000 GHz

Center 5.745 GHz

Res BW 1 MHz #VBW 3 MHz oo Step

Auto Man

Channel Power Power Spectral Density

10.57 dBm /20 MHz -62.44 dBm /Hz

IMSG STATUS

Power NVNT ac20 5745MHz Antl

| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [06:25:50 PMAug 07, 2025
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.8 dB
Ref 23.80 dBm

Center Freq
6.785000000 GHz

Center 5.785 GHz
#Res BW 1 MHz #/BW 3 MHz

Channel Power Power Spectral Density
Freq Offset

8.78 dBm /20 MHz -64.23 dBm /Hz 0 Hz

IMSG STATUS

Power NVNT ac20 5785MHz Antl
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| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [06:30:41 PMAug 07, 2025
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.7 dB
Ref 23.79 dBm

Center Freq
6.826000000 GHz

Center 5.825 GHz

Res BW 1 MHz #VBW 3 MHz oo Step

Auto Man

Channel Power Power Spectral Density

9.79 dBm /20 MHz -63.22 dBm /Hz

IMSG STATUS

Power NVNT ac20 5825MHz Antl

| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [06:23:23 PMAug 07, 2025
Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center Freq
6.745000000 GHz

Center 5.745 GHz
#Res BW 1 MHz #/BW 3 MHz

Channel Power Power Spectral Density
Freq Offset

8.65 dBm /20 MHz -64.36 dBm /Hz 0 Hz

IMSG STATUS

Power NVNT ac20 5745MHz Ant2
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| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [06:27:30 PMAug 07, 2025
Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center Freq
6.785000000 GHz

Center 5.785 GHz

Res BW 1 MHz #VBW 3 MHz oo Step

Auto Man

Channel Power Power Spectral Density

9.36 dBm /20 MHz -63.65 dBm /Hz

IMSG STATUS

Power NVNT ac20 5785MHz Ant2

| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [06:37:44 PMAug 07, 2025
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.83 dB
Ref 23.83 dBm

Center Freq
6.826000000 GHz

Center 5.825 GHz
#Res BW 1 MHz #/BW 3 MHz

Channel Power Power Spectral Density
Freq Offset

10.32 dBm /20 MHz -62.69 dBm /Hz 0 Hz

IMSG STATUS

Power NVNT ac20 5825MHz Ant2
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| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [07:04:27 PMAug 07, 2025
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.81 dB
Ref 23.81 dBm

Center Freq
6.756000000 GHz

Center 5.755 GHz

Res BW 1 MHz #VBW 3 MHz i d

Auto Man

Channel Power Power Spectral Density

10.02 dBm 1 40 MHz -66.01 dBm /Hz

IMSG STATUS

Power NVNT ac40 5755MHz Antl

| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [07:09:31 PMAug 07, 2025
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.7 dB
Ref 23.79 dBm

Center Freq
6.795000000 GHz

Center 5.795 GHz
#Res BW 1 MHz #/BW 3 MHz

Channel Power Power Spectral Density
Freq Offset

8.96 dBm /40 MHz -67.06 dBm /Hz 0 Hz

IMSG STATUS

Power NVNT ac40 5795MHz Antl
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| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [07:06:50 PMAug 07, 2025
Center Freq 5.755000000 GHz Center Freq: 5.755000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.87 dB
Ref 23.87 dBm

Center Freq
6.756000000 GHz

Center 5.755 GHz

Res BW 1 MHz #VBW 3 MHz i d

Auto Man

Channel Power Power Spectral Density

8.79 dBm /40 MHz -67.23 dBm /Hz

IMSG STATUS

Power NVNT ac40 5755MHz Ant2

| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [07:11:30 PMAug 07, 2025
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.84 dB
Ref 23.84 dBm

Center Freq
6.795000000 GHz

Center 5.795 GHz
#Res BW 1 MHz #/BW 3 MHz

Channel Power Power Spectral Density
Freq Offset

9.44 dBm /40 MHz -66.58 dBm /Hz 0 Hz

IMSG STATUS

Power NVNT ac40 5795MHz Ant2
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| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [07:15:41 PMAug 07, 2025
Center Freq 5.775000000 GHz Center Freq: 5.775000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.8 dB
Ref 23.80 dBm

Center Freq
6.775000000 GHz

Center 5.775 GHz

Res BW 1 MHz #VBW 3 MHz i d

Auto Man

Channel Power Power Spectral Density

10.09 dBm /80 MHz -68.94 dBm /Hz

IMSG STATUS

Power NVNT ac80 5775MHz Antl

| Keysight Spectrum Analyzer - Channel Power ==
0 RL RF 500 AC SENSE:PULSE [ [07:21:50 PMAug 07, 2025
Center Freq 5.775000000 GHz Center Freq: 5.775000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center Freq
6.775000000 GHz

Center 5.775 GHz
#Res BW 1 MHz #/BW 3 MHz

Channel Power Power Spectral Density
Freq Offset

9.43 dBm /80 MHz -69.60 dBm /Hz 0 Hz

IMSG STATUS

Power NVNT ac80 5775MHz Ant2
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FCC ID: 2BRLF-GYBERWIFI1

3. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 16.34 0.5 Pass
NVNT a 5785 Antl 16.07 0.5 Pass
NVNT a 5825 Antl 16.03 0.5 Pass
NVNT a 5745 Ant2 15.74 0.5 Pass
NVNT a 5785 Ant2 16.34 0.5 Pass
NVNT a 5825 Ant2 16.32 0.5 Pass
NVNT n20 5745 Antl 16.63 0.5 Pass
NVNT n20 5785 Antl 16.42 0.5 Pass
NVNT n20 5825 Antl 16.51 0.5 Pass
NVNT n20 5745 Ant2 16.57 0.5 Pass
NVNT n20 5785 Ant2 16.52 0.5 Pass
NVNT n20 5825 Ant2 16.43 0.5 Pass
NVNT n40 5755 Antl 35.14 0.5 Pass
NVNT n40 5795 Antl 35.39 0.5 Pass
NVNT n40 5755 Ant2 35.13 0.5 Pass
NVNT n40 5795 Ant2 35.40 0.5 Pass
NVNT ac20 5745 Antl 15.41 0.5 Pass
NVNT ac20 5785 Antl 17.13 0.5 Pass
NVNT ac20 5825 Antl 16.64 0.5 Pass
NVNT ac20 5745 Ant2 16.60 0.5 Pass
NVNT ac20 5785 Ant2 16.79 0.5 Pass
NVNT ac20 5825 Ant2 16.82 0.5 Pass
NVNT ac40 5755 Antl 35.15 0.5 Pass
NVNT ac40 5795 Antl 35.41 0.5 Pass
NVNT ac40 5755 Ant2 35.37 0.5 Pass
NVNT ac40 5795 Ant2 35.74 0.5 Pass
NVNT ac80 5775 Antl 75.09 0.5 Pass
NVNT ac80 5775 Ant2 73.87 0.5 Pass
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| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.745000000 GHz

#FGain:Low

—»— Trig: Free Run

==

SENSE:PULSE [

|05:47:57 PMAug 07, 2025

Center Freq: 6.745000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.8 dB

Mkr3 5.753137 GHz

Ref 23.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.349 MHz
-35.036 kHz
16.34 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

-5.9105 dBm

Center Freq
6.745000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
19.1 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT a 5745MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.785000000 GHz

#FGain:Low

==

SENSE:PULSE [

[05:52:44 PMAug 07, 2025

Center Freq: 6.785000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.8 dB
Ref 23.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.358 MHz
-25.169 kHz
16.07 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.793011 GHz

-6.9146 dBm

Center Freq
6.785000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
Man

17.5 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT a 5785MHz Antl
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| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.825000000 GHz

#FGain:Low

==

SENSE:PULSE [

[05:57:13 PMAug 07, 2025

Center Freq: 5.825000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.7 dB
Ref 23.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

16.368 MHz
-4.992 kHz
16.03 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.833008 GHz

-5.5209 dBm

Center Freq
6.826000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
18.2 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT a 5825MHz Ant1

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.745000000 GHz

#FGain:Low

==

SENSE:PULSE [

|05:49:58 PMAug 07, 2025

Center Freq: 6.745000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.399 MHz
-12.934 kHz
15.74 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.752857 GHz

Center Freq
6.745000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
Man

17.4 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT a 5745MHz Ant2
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| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.785000000 GHz

#FGain:Low

—»— Trig: Free Run

==

SENSE:PULSE [

|05:54:37 PMAug 07, 2025

Center Freq: 6.785000000 GHz

#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.856 dB

Mkr3 5.793144 GHz

Ref 23.85 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.370 MHz
-26.065 kHz
16.34 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

-6.6357 dBm

Center Freq
6.785000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
18.2 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT a 5785MHz Ant2

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.825000000 GHz

#FGain:Low

==

SENSE:PULSE [

|05:58:50 PMAug 07, 2025

Center Freq: 5.825000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.83 dB
Ref 23.83 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.420 MHz
-28.308 kHz
16.32 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.833132 GHz

Center Freq
6.826000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
Man

19.1 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT a 5825MHz Ant2



Report No: SSP25070380-1E

FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.745000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:01:48 PMAug 07, 2025

Center Freq: 6.745000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.8 dB
Ref 23.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.436 MHz
-21.096 kHz
16.63 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.753296 GHz

-6.3970 dBm

Center Freq
6.745000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
19.0 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT n20 5745MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.785000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:07:28 PMAug 07, 2025

Center Freq: 6.785000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.8 dB
Ref 23.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.462 MHz
-40.205 kHz
16.42 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.793168 GHz

Center Freq
6.785000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
Man

17.8 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT n20 5785MHz Antl



Report No: SSP25070380-1E FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [06:17:05 PM Aug 07, 2025

Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.83324 GHZ
Rersazodem ____ ‘59755dBm

Center Freq
6.826000000 GHz

Center 5.825 GHz Span 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms ERSten

3.000000 MHz
Occupied Bandwidth Total Power 18.2 dBm
17.439 MHz

Transmit Freq Error -17.887 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.51 MHz x dB -6.00 dB

IMSG STATUS

-6dB Bandwidth NVNT n20 5825MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [06:04:49 PM Aug 07, 2025

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.85 dB Mkr3 5.753281 GHz
Ref 23.85 dBm

Center Freq
6.745000000 GHz

Center 5.745 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms

CF Step
3.000000 MHz
Man

Occupied Bandwidth Total Power 17.1 dBm
17.457 MHz

Transmit Freq Error -4.337 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.57 MHz x dB -6.00 dB

IMSG STATUS

-6dB Bandwidth NVNT n20 5745MHz Ant2



Report No: SSP25070380-1E

FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.785000000 GHz

#FGain:Low

==

SENSE:PULSE [

[06:09:15 PMAug 07, 2025

Center Freq: 6.785000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.496 MHz
-21.805 kHz
16.52 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.793239 GHz

Center Freq
6.785000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
18.1 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT n20 5785MHz Ant2

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.825000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:18:42 PMAug 07, 2025

Center Freq: 5.825000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.83 dB
Ref 23.83 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.516 MHz
-33.858 kHz
16.43 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.833181 GHz

Center Freq
6.826000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
Man

18.8 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT n20 5825MHz Ant2



Report No: SSP25070380-1E

FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.755000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:48:00 PMAug 07, 2025

Center Freq: 6.755000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.81 dB
Ref 23.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth
35.905 MHz
-48.106 kHz
35.14 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.772523 GHz

-4.6620 dBm

Center Freq
6.756000000 GHz

19.2 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT n40 5755MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.795000000 GHz

#FGain:Low

==

SENSE:PULSE [

[06:53:43 PMAug 07, 2025

Center Freq: 6.795000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.7 dB
Ref 23.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

35.901 MHz
5.172 kHz
35.39 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.812702 GHz

Center Freq
6.795000000 GHz

6.000000 MHz
Man

18.0 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT n40 5795MHz Antl



Report No: SSP25070380-1E FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW
i RL RF 500 AC

Center Freq 5.755000000 GHz

#FGain:Low

==

Frequency

SENSE:PULSE [
Center Freq: 6.755000000 GHz
—»— Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

|06:51:02 PMAug 07, 2025
Radio Std: Nene

Radio Device: BTS

Mkr3 5.772591 GHz
-8.4904 dBm

Ref Offset 3.87 dB
Ref 23.87 dBm

Center Freq
6.756000000 GHz

Center 5.755 GHz

#Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth

35.889 MHz
23.257 kHz
35.13 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

% of OBW Power
x dB

18.0 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT n40 5755MHz Ant2

| == Keysight Spectrum Analyzer - Occupied BW
i RL RF 500 AC

Center Freq 5.795000000 GHz

#FGain:Low

==

Frequency

SENSE:PULSE [
Center Freq: 6.795000000 GHz
—»— Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

|06:55:26 PMAug 07, 2025
Radio Std: Nene

Radio Device: BTS

Mkr3 5.812738 GHz

Ref Offset 3.84 dB
Ref 23.84 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

35.983 MHz
36.078 kHz
35.40 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Center Freq
6.795000000 GHz

6.000000 MHz
Man

18.8 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT n40 5795MHz Ant2



Report No: SSP25070380-1E

FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.745000000 GHz

#FGain:Low

==

SENSE:PULSE [

[06:21:53 PMAug 07, 2025

Center Freq: 6.745000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.8 dB
Ref 23.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.403 MHz
-41.120 kHz
15.41 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.752666 GHz

Center Freq
6.745000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
19.1 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT ac20 5745MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.785000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:26:17 PMAug 07, 2025

Center Freq: 6.785000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.8 dB
Ref 23.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.444 MHz
-26.250 kHz
17.13 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.793536 GHz

Center Freq
6.785000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
Man

17.5 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT ac20 5785MHz Ant1



Report No: SSP25070380-1E

FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.825000000 GHz

#FGain:Low

==

SENSE:PULSE [

[06:31:00 PMAug 07, 2025

Center Freq: 5.825000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.7 dB
Ref 23.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.460 MHz
-14.462 kHz
16.64 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.833305 GHz

Center Freq
6.826000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
18.3 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT ac20 5825MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.745000000 GHz

#FGain:Low

==

SENSE:PULSE [

[06:23:41 PMAug 07, 2025

Center Freq: 6.745000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.467 MHz
-15.994 kHz
16.60 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.753285 GHz

Center Freq
6.745000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
Man

17.2 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT ac20 5745MHz Ant2



Report No: SSP25070380-1E FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [06:27:49 PM Aug 07, 2025

Center Freq 5.785000000 GHz Center Freq: 5785000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.85 dB Mkr3 5.79337 GHz
Ref 23.85 dBm

Center Freq
6.785000000 GHz

Center 5.785 GHz Span 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms ERSten

3.000000 MHz
Occupied Bandwidth Total Power 18.0 dBm
17.460 MHz

Transmit Freq Error -25.328 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.79 MHz x dB -6.00 dB

IMSG STATUS

-6dB Bandwidth NVNT ac20 5785MHz Ant2

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [06:38:05 PM Aug 07, 2025

Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.833368 GHz
Refs3@sdem _______ 50211dBm

Center Freq
6.826000000 GHz

Center 5.825 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms

CF Step
3.000000 MHz
Man

Occupied Bandwidth Total Power 19.0 dBm
17.478 MHz

Transmit Freq Error -42.703 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.82 MHz x dB -6.00 dB

IMSG STATUS

-6dB Bandwidth NVNT ac20 5825MHz Ant2



Report No: SSP25070380-1E FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW
i RL RF 500 AC

Center Freq 5.755000000 GHz

#FGain:Low

==

Frequency

SENSE:PULSE [
Center Freq: 6.755000000 GHz
—»— Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[07:04:47 PMAug 07, 2025
Radio Std: Nene

Radio Device: BTS

Mkr3 5.772549 GHz

Ref Offset 3.81 dB
Ref 23.81 dBm

Center Freq
6.756000000 GHz

Center 5.755 GHz

#Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth
35.960 MHz
-24.492 kHz
35.15 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

% of OBW Power
x dB

19.5 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT ac40 5755MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW
i RL RF 500 AC

Center Freq 5.795000000 GHz

#FGain:Low

==

Frequency

SENSE:PULSE [
Center Freq: 6.795000000 GHz
—»— Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[07:09:50 PMAug 07, 2025
Radio Std: Nene

Radio Device: BTS

Mkr3 5.812722 GHz

Ref Offset 3.7 dB
Ref 23.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

35.862 MHz
16.948 kHz
35.41 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Center Freq
6.795000000 GHz

6.000000 MHz
Man

18.4 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT ac40 5795MHz Antl



Report No: SSP25070380-1E FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW
i RL RF 500 AC

Center Freq 5.755000000 GHz

#FGain:Low

==

Frequency

SENSE:PULSE [
Center Freq: 6.755000000 GHz
—»— Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[07:07:09 PMAug 07, 2025
Radio Std: Nene

Radio Device: BTS

Mkr3 5.772724 GHz

Ref Offset 3.87 dB
Ref 23.87 dBm

5.766000000 GHz

Center 5.755 GHz

#Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth

35.888 MHz
40.668 kHz
35.37 MHz

Transmit Freq Error
x dB Bandwidth

Total Power

% of OBW Power
x dB

18.3 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT ac40 5755MHz Ant2

| == Keysight Spectrum Analyzer - Occupied BW
i RL RF 500 AC

Center Freq 5.795000000 GHz

#FGain:Low

==

Frequency

SENSE:PULSE [
Center Freq: 6.795000000 GHz
—»— Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[07:11:50 PMAug 07, 2025
Radio Std: Nene

Radio Device: BTS

Mkr3 5.812941 GHz

Ref Offset 3.84 dB
Ref 23.84 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

35.985 MHz
72.044 kHz
35.74 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Center Freq
6.795000000 GHz

6.000000 MHz
Man

18.8 dBm

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT ac40 5795MHz Ant2



Report No: SSP25070380-1E FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [07:16:02 PM Aug 07, 2025

Center Freq 5.775000000 GHz Center Freq: 5775000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.812528 GHz
Refs3godem _____ 9.9054 dBm

Center Freq
6.775000000 GHz

Center 5.775 GHz Span 120 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 12 ms CF Step

12.000000 MHz
Occupied Bandwidth Total Power 20.2 dBm
74.958 MHz

Transmit Freq Error -16.588 kHz % of OBW Power 99.00 %
x dB Bandwidth 75.09 MHz x dB -6.00 dB

IMSG STATUS

-6dB Bandwidth NVNT ac80 5775MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [07:22:22 PMAug 07, 2025

Center Freq 5.775000000 GHz Center Freq: 5775000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

MKr3 581216 GHz
Rerssgsaem __ ‘0.332dBm

Center Freq
6.775000000 GHz

Center 5.775 GHz

#Res BW 100 kHz #VBW 300 kHz 12.000000 MHz

Man

Occupied Bandwidth Total Power 19.6 dBm
74.655 MHz

Transmit Freq Error 225.68 kHz % of OBW Power 99.00 %
x dB Bandwidth 73.87 MHz x dB -6.00 dB

IMSG STATUS

-6dB Bandwidth NVNT ac80 5775MHz Ant2



Report No: SSP25070380-1E

FCC ID: 2BRLF-GYBERWIFI1

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5745 Antl 16.406
NVNT a 5785 Antl 16.423
NVNT a 5825 Antl 16.432
NVNT a 5745 Ant2 16.445
NVNT a 5785 Ant2 16.443
NVNT a 5825 Ant2 16.456
NVNT n20 5745 Antl 17.431
NVNT n20 5785 Antl 17.446
NVNT n20 5825 Antl 17.433
NVNT n20 5745 Ant2 17.464
NVNT n20 5785 Ant2 17.464
NVNT n20 5825 Ant2 17.501
NVNT n40 5755 Antl 36.058
NVNT n40 5795 Antl 36.028
NVNT n40 5755 Ant2 36.027
NVNT n40 5795 Ant2 36.183
NVNT ac20 5745 Antl 17.418
NVNT ac20 5785 Antl 17.479
NVNT ac20 5825 Antl 17.459
NVNT ac20 5745 Ant2 17.503
NVNT ac20 5785 Ant2 17.459
NVNT ac20 5825 Ant2 17.509
NVNT ac40 5755 Antl 36.031
NVNT ac40 5795 Antl 35.964
NVNT ac40 5755 Ant2 35.999
NVNT ac40 5795 Ant2 36.158
NVNT ac80 5775 Antl 74.922
NVNT ac80 5775 Ant2 74.96




Report No: SSP25070380-1E FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [05:47:47 PM Aug 07, 2025

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.745543 GHz

Ref Offset 3.8 dB
Ref 23.80 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Occupied Bandwidth Total Power 18.6 dBm
16.406 MHz

Transmit Freq Error -19.638 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.06 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT a 5745MHz Ant1

| == Keysight Spectrum Analyzer - Occupied BW =]
SENSE:PULSE] I [05:52:34 PM Aug 07, 2025

Center Freq 5.785000000 GHz Center Freq: 5785000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.786224 GHz

Ref Offset 3.8 dB
Ref 23.80 dBm

5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Man

Occupied Bandwidth Total Power 17.1 dBm
16.423 MHz

Transmit Freq Error -16.690 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.46 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT a 5785MHz Antl



Report No: SSP25070380-1E FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [05:57:02 PM Aug 07, 2025

Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.826233 GHz
Rersazodem ___ 1zseidBm

Center Freq
6.826000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Occupied Bandwidth Total Power 17.9 dBm
16.432 MHz

Transmit Freq Error -3.681 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.27 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT a 5825MHz Ant1

| == Keysight Spectrum Analyzer - Occupied BW =]
SENSE:PULSE] I [05:49:47 PM Aug 07, 2025

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.745573 GHz

Ref Offset 3.856 dB
Ref 23.85 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Man

Occupied Bandwidth Total Power 16.9 dBm
16.445 MHz

Transmit Freq Error -2.288 kHz % of OBW Power 99.00 %
x dB Bandwidth 22.44 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT a 5745MHz Ant2



Report No: SSP25070380-1E FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [05:54:27 PM Aug 07, 2025

Center Freq 5.785000000 GHz Center Freq: 5785000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.785465 GHz

Ref Offset 3.856 dB
Ref 23.85 dBm

5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Occupied Bandwidth Total Power 17.7 dBm
16.443 MHz

Transmit Freq Error -14.250 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.47 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT a 5785MHz Ant2

| == Keysight Spectrum Analyzer - Occupied BW =]
SENSE:PULSE] I [05:58:40 PM Aug 07, 2025

Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.823725 GHz

Ref Offset 3.83 dB
Ref 23.83 dBm

5.826000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Man

Occupied Bandwidth Total Power 18.6 dBm
16.456 MHz

Transmit Freq Error -9.745 kHz % of OBW Power 99.00 %
x dB Bandwidth 25.49 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT a 5825MHz Ant2



Report No: SSP25070380-1E FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [06:01:38 PM Aug 07, 2025

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.8 dB Mkr1 5.7462 GHz
Ref 23.80 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz

#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms ERSten

3.000000 MHz
Occupied Bandwidth Total Power 18.6 dBm
17.431 MHz

Transmit Freq Error -22.523 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.23 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT n20 5745MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [06:07:18 PM Aug 07, 2025

Center Freq 5.785000000 GHz Center Freq: 5785000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.8 dB Mkr1 5.785648 GHz
Ref 23.80 dBm

5.785000000 GHz

Center 5.785 GHz Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

CF Step
3.000000 MHz
Man

Occupied Bandwidth Total Power 17.5 dBm
17.446 MHz

Transmit Freq Error -14.363 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.56 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT n20 5785MHz Antl



Report No: SSP25070380-1E FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [06:16:55 PM Aug 07, 2025

Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.79 dB Mkr1 5.826458 GHz
Ref 23.79 dBm

5.826000000 GHz

Center 5.825 GHz Span 30 MHz

#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms ERSten

3.000000 MHz
Occupied Bandwidth Total Power 17.9 dBm
17.433 MHz

Transmit Freq Error -14.123 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.51 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT n20 5825MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [06:04:39 PM Aug 07, 2025

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 3.85 dB Mkr1 5.74608 GHz
Ref 23.85 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

CF Step
3.000000 MHz
Man

Occupied Bandwidth Total Power 16.6 dBm
17.464 MHz

Transmit Freq Error 8.240 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.61 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT n20 5745MHz Ant2



Report No: SSP25070380-1E

FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.785000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:09:06 PMAug 07, 2025

Center Freq: 6.785000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.856 dB
Ref 23.85 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth

17.464 MHz
-9.479 kHz
22.96 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
17.7 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n20 5785MHz Ant2

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.825000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:18:32 PMAug 07, 2025

Center Freq: 5.825000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.83 dB
Ref 23.83 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.501 MHz
-47.433 kHz
19.93 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.824205 GHz

5.826000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man

18.4 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n20 5825MHz Ant2



Report No: SSP25070380-1E

FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.755000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:47:50 PMAug 07, 2025

Center Freq: 6.755000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.81 dB
Ref 23.81 dBm

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.058 MHz
-12.717 kHz
40.05 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.749576 GHz

5.766000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
18.6 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n40 5755MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.795000000 GHz

#FGain:Low

==

SENSE:PULSE [

[06:53:33 PMAug 07, 2025

Center Freq: 6.795000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.7 dB
Ref 23.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

36.028 MHz
-2.991 kHz
39.56 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.805836 GHz

5.795000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
Man

17.0 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n40 5795MHz Antl



Report No: SSP25070380-1E

FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.755000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:50:50 PM Aug 07, 2025

Center Freq: 6.755000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.87 dB
Ref 23.87 dBm

Center 5.755 GHz
#Res BW 430 kHz

Occupied Bandwidth

36.027 MHz
82.367 kHz
39.87 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.758654 GHz

5.766000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
17.3 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n40 5755MHz Ant2

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.795000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:55:16 PMAug 07, 2025

Center Freq: 6.795000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.84 dB
Ref 23.84 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

36.183 MHz
41.630 kHz
42.17 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.800826 GHz

5.795000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
Man

17.9 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n40 5795MHz Ant2



Report No: SSP25070380-1E

FCC ID: 2BRLF-GYBERWIFI1

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.745000000 GHz

#FGain:Low

==

SENSE:PULSE [

[06:21:43 PMAug 07, 2025

Center Freq: 6.745000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.8 dB
Ref 23.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.418 MHz
-46.067 kHz
19.28 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.746227 GHz

5.745000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
18.8 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT ac20 5745MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.785000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:26:08 PMAug 07, 2025

Center Freq: 6.785000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 3.8 dB
Ref 23.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.479 MHz
290 Hz
19.17 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.784232 GHz

5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man

17.1 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT ac20 5785MHz Antl



